
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Final Report 
Volume 1 of 2 

 

 

Prepared by: HDR Engineering, Inc. 
 

City of Fort Smith 

Water and Sewer 

Operations Efficiency Study 

February 2013 



 

 

  
4435 Main Street                  Phone: (816) 360-2700 

Suite 1000                              Fax (816) 360-2777 

Kansas City, MO 64111        www.hdrinc.com 

 

 

February 11, 2013 

 

 

Ms. Mitzi Kimbrough 

Internal Auditor 

City of Fort Smith 

623 Garrison Avenue, Room 522 

Fort Smith, Arkansas  72902 

 

Subject: Final Report of the City of Fort Smith Water and Sewer Utility 

Operations Efficiency Study 

 
[...]
3. Create Levels of Service and a process for updating the targets as part of the Utility 

Strategic Plan. 

Steps for the creation of levels of service and level of service updates: 

1. Define the levels of service goals and a method of establishing, measuring, and 

reporting on the Utility’s performance against stated service levels. 

2. Communicate the service level goals to all staff. 

3. Create a reporting structure within the Utility to show staff members how the 

Utility has performed each quarter against relevant service levels and 

performance targets. 

4. Ensure planning documents are written to meet the stated service level 

requirements for the planning period. 

5. Update the customer information system and the financial accounting systems 

to track and report on the performance and costs of maintaining defined service 

levels. 

6. Establish a process to review service levels and monitor information on actual 

impacts and community costs (for example, what would the social or 

community impact be if response to an overflow was either increased or 

decreased). 

7. Create a communication plan to inform the stakeholders of the performance 

of the Utility against defined service level goals and long-term cost targets.  

 

4. Improve the Utility Billing and Collection Process. 

The steps to improve the billing and collection processes and to improve the flow of 

revenue are as follows: 

1. Re-evaluate the implementation of automatic meter infrastructure (AMI) and 

how it would impact customer service and revenue over an 8-10 year period. 

Focus first on those areas and meter reading routes outside the Fort Smith 

city limits which require the longest reading process time per account. 

2. Evaluate and, if necessary, improve the process for retiring accounts that 

result in negative financial reporting. 

3. Meet with various customer types and develop the best options for supporting 

on-line payment.  The AMI would support varying billing and payment 

options. 



CITY OF FORT SMITH:  WATER AND SEWER OPERATIONS EFFICIENCY STUDY 

FEBRUARY, 2013 

 

 Review of Organizational Structure 27 

 City of Fort Smith, Arkansas 

4. Complete a business case evaluation to look at bringing the finance, customer 

information and the billing and collection software functions into the Utility. This 

would include: 

a. Redefining departmental roles and responsibilities 

b. Cost for software 

c. Internal staffing (training, management, operations) 

d. Additional facility accommodations 

 

5. Create a Succession Plan as part of the Utility Strategic Plan 

1. The creation of a succession program should be as follows: 

2. Establish a commitment of City management for preparing, funding, and 

implementing a succession plan. Identify the scope of the plan, and how to 

prioritize the positions. For example, positions could be prioritized by those 

which have critical institutional knowledge and are likely to retire in the next 

5-10 years. 

3. Use performance appraisal documentation to identify those employees most 

likely to fill future vacancies. 

4. Identify opportunities for apprenticeship training. For example, a water plant 

operator may require working directly with their successor for a period of 

time as part of the succession plan training. 

5. Identify in each division and program, those procedures which should be 

documented to maintain institutional knowledge. Define the methods and 

format of documentation. 

6. Update the plan every five years or more often as required. 



CITY OF FORT SMITH:  WATER AND SEWER OPERATIONS EFFICIENCY STUDY 

FEBRUARY, 2013 

 

 Review of the Planning Process  28 

 City of Fort Smith, Arkansas 

4 REVIEW OF WATER AND SEWER OPERATIONS 

4.1 INTRODUCTION 
The City’s existing water and sewer facilities were examined to identify potential process 

efficiencies.  Specifically, the water and wastewater treatment facilities were evaluated to 

determine the chemical consumption, power usage, and residual disposal costs.  Then, possible 

plant efficiencies were identified based on data, site visits, and discussions with Utility staff.  

The staffing levels at the plants were also evaluated and compared to AWWA benchmarks 

established for similar utilities. 

4.2 WATER 

4.2.1 Lake Fort Smith Water Treatment Plant 

The Lake Fort Smith Water Treatment Plant (formerly the Mountainburg Water Treatment 

Plants) is under construction to upgrade the coagulation, flocculation, sedimentation, filtration 

and Chlorine contact processes which will increase plant capacity to 40 MGD.  The upgrades 

also include new instrumentation and analyzers.  The plant takes its source of supply from Lake 

Fort Smith, which also has undergone recent improvements and dam modifications to increase 

the storage volume of the lake. 

 

The Lake Fort Smith Water Treatment Plant provides water to the Fort Smith water distribution 

system as well as several contract users.  The plant currently treats an average day flow of 15-

17 MGD.  Peak day flows at the plant have been reported up to 32 MGD.  Plant capacity is 

limited to 34 MGD until the 27-inch transmission main is replaced with a 42-inch main. The 

treatment process consists of coagulation/sedimentation and filtration.  The basic processes 

are listed below: 

 

Figure 4-1 shows an aerial view of the Lake Fort Smith Water Treatment Plant. 

  



CITY OF FORT SMITH:  WATER AND SEWER OPERATIONS EFFICIENCY STUDY 

FEBRUARY, 2013 

 

 Review of the Planning Process  29 

 City of Fort Smith, Arkansas 

Figure 4-1 – Lake Fort Smith Water Treatment Plant 

 
 

4.2.1.1 Chemical Consumption 

The Lake Fort Smith Water Treatment Plant is conventional filtration plant and thus uses 

several chemicals in the treatment process.  Ferric sulfate is used as a coagulant, polymer as a 

flocculent aid, potassium permanganate for taste and odor control, lime for pH adjustment, and 

chlorine is added for disinfection.  Table 4-1 lists the various chemicals used at the plant, as well 

as their annual quantity and annual cost.  The annual costs are based on a year from 

September, 2010 through August, 2011.  Detailed cost breakdowns are available in Appendix C. 

 

Table 4-1 – Lake Fort Smith WTP Chemical Quantities and Costs, September 2010 – August 2011 

Chemical Vendor 
Annual 
Quantity1 Unit Unit Price 

Annual 
 Cost1 

Percent 
of the 
Cost 

Hydrated Bulk Lime Arkansas Lime Company 440 TON $189.39 + Service Fee $91,900 15% 

Chlorine Brenntag Southwest 120,000 LBS $0.425 $51,000 9% 

Potassium 
Permanganate 

Carus 13,230 LBS $3.25 $43,000 
7% 

Soda Ash Harcros 576,420 LBS 
$0.235 - 0.2245 

(Varies) 
$144,400 

24% 

Ferric Sulfate Kemira 1,716 TON $159.99 $274,500 45% 

Polymer2 N/A 0 N/A N/A $0 0 

    Total Annual Cost: $604,800 100% 

Notes: 1Annual Quantity and Cost are from the period September, 2010 through August, 2011 
 2Polymer was described as being used in the treatment process; however, records of its use were not found 



CITY OF FORT SMITH:  WATER AND SEWER OPERATIONS EFFICIENCY STUDY 

FEBRUARY, 2013 

 

 Review of the Planning Process  30 

 City of Fort Smith, Arkansas 

Ferric sulfate accounts for the largest portion of the chemical usage, with the chemicals for pH 

adjustment (lime and soda ash) also representing large portions of the total cost.  Chlorine gas 

and potassium permanganate represent less significant portions. 

 

4.2.1.2 Power Consumption 

The City’s electrical service provider for the Lake Fort Smith Plant is Oklahoma Gas and Electric 

Company (OGE).  OGE applies several rate structures to the wastewater utility, including a 

General Service Rate, Power and Light Rate and Municipal Water Pumping Rate (Closed as of 

December, 2011).  Rates are approved by the Arkansas Public Service Commission. 

 

The previous year’s electrical usage was examined for the Lake Fort Smith and Lee Creek Water 

Treatment Plants, as well as the pump stations in the distribution system.  The period examined 

was September, 2010 – August, 2011.  Table 4-2 lists the electrical costs by facility.  The Lee 

Creek Plant accounts for 60% of the electrical costs.  This is primarily due to the cost of high 

service pumping.  The Lee Creek Plant requires high service pumping to convey the water to the 

distribution system, while the Lake Fort Smith Plant, due to topography, can often allow 

finished water to flow to the distribution system with much lower electrical cost. 

 
Table 4-2.  Electrical Cost by Water Facility, September, 2010 – August, 2011 

Facility Annual Cost 
Percentage  

of Annual Cost 

Lake Fort Smith $93,035 12% 

Lee Creek $485187 60% 

13 Pump Stations $224,744 28% 

   Total: $802,966 100% 

 

The Lake Fort Smith WTP had a total cost of electricity from September 2010 to August 2011 of 

$93,035.  During that time frame the WTP used 1,406,986 KWH at an average cost of $0.0673 

per KWH. 

 

Staff at the plant indicated that the demand charge on the plant is relatively high and that the 

demand charge has a significant effect on the power bill.  The automated control system 

manages pumping so electrical usage can be managed and demand charges minimized.  

Electrical usage of major equipment connected with each account (or plant process) can be 

monitored.  The equipment with major electrical loads is listed in Table 4-3. 

  



CITY OF FORT SMITH:  WATER AND SEWER OPERATIONS EFFICIENCY STUDY 

FEBRUARY, 2013 

 

 Review of the Planning Process  31 

 City of Fort Smith, Arkansas 

 

Table 4-3.  Major Electrical Loads at the Lake Fort Smith WTP 

Plant Process Number Horsepower 

Filter Backwash Air Blower 1 75 

Filter Backwash Pump 2 60 

Contract Users Pump Station 3 60 

Finished Water Pump Station 1 350 

Finished Water Pump Station 2 500 

 

4.2.1.3 Residual Disposal 

Both water treatment plants have lagoons for dewatering the residuals.   In each plant, the 

residuals are composed of blow-down from the clarifiers and from filter backwash which is then 

sent to a holding basin.  The decant water from the sludge holding basins is then returned to 

the river.  The residuals are removed annually and the material is taken to the landfill.  A cost 

for residual handling was not broken out by plant, so Table 4-4 includes both the Lake Fort 

Smith and the Lee Creek Plants. 

 

Table 4-4.  Residual Handling Costs for the Lake Fort Smith and Lee Creek Water Treatment Plants 

 
Year 

 
Cubic Yards 

Residuals 
 Handling Costs 

 
$ Cost/Cu. Yard 

2010 8,000 $177,100 $22.14 
2011 11,000 $320,120 $29.10 

 

4.2.2 Lee Creek Water Treatment Plant 

The Lee Creek Water Treatment Plant has a capacity of 15 MGD.  The plant underwent 

upgrades in 2000 to provide 23.5 MGD during the construction of the Fort Smith Plant, but 

continued production of 23.5 MGD would exceed the water supply firm net yield. Thus, for 

planning purposes, the plant should be considered to have a 15 MGD average annual capacity.   

 

The plant raw water supply comes from the Lee Creek Reservoir.  The water source is generally 

of good quality with low total organic carbon (TOC), low alkalinity, and turbidity values between 

5 and 10 NTUs.  The City also owns and operates a low head hydropower generation dam on 

the reservoir. 

 

The Lee Creek Plant provides water to the Fort Smith water distribution system as well as 

several contract users.  The plant is treating an average annual day flow of around 7-9 MGD.   

The treatment process consists of coagulation/sedimentation and filtration.   

 

 



CITY OF FORT SMITH:  WATER AND SEWER OPERATIONS EFFICIENCY STUDY 

FEBRUARY, 2013 

 

 Review of the Planning Process  32 

 City of Fort Smith, Arkansas 

Figure 4-2 shows an aerial view of the Lee Creek Water Treatment Plant. 

 

Figure 4-2 – Lee Creek Water Treatment Plant 

 
 

4.2.2.1 Chemical Consumption 

The Lee Creek Plant uses several chemicals in the lime softening treatment process.  A list and 

brief description of each follows, and Table 4-5 summarizes the quantity and cost of each 

chemical (see Appendix C for more details): 

• Hydrated Lime – used to raise the pH of the water, thereby reducing corrosion potential  

• Alum product-coagulant 

• Chlorine – used in gaseous form as the disinfectant 

• Potassium Permanganate – used for taste and odor control 

• Powdered Activated Carbon – used for seasonal taste and odor control; also useful in 

removing pesticides and other organics in surface water  

• Polymers – used as coagulant aid 

• Sodium Hydroxide 

 

 

 

 

 

 

 

 

 

 



CITY OF FORT SMITH:  WATER AND SEWER OPERATIONS EFFICIENCY STUDY 

FEBRUARY, 2013 

 

 Review of the Planning Process  33 

 City of Fort Smith, Arkansas 

Table 4-5 – Lee Creek WTP Chemical Quantities and Costs, September, 2010 – August, 2011 

Chemical Vendor 
Annual 
Quantity1 Unit Unit Price Annual Cost1 

Percent 
of Total 
Cost 

Hydrated Bulk Lime 
Arkansas Lime 
Company 

311 TON $189.39 + 
Service Fee 

$65,100 
15% 

Chlorine Brenntag Southwest 72,000 LBS $0.425  $30,600 6% 

Potassium 
Permanganate 

Carus 
59,540 LBS $3.25  $193,500 

39% 

Sodium Hydroxide Brenntag Southwest 220 GAL $1.85  $407 0% 

Powdered Activated 
Carbon 

Brenntag Southwest 
12,000 LBS $0.56  $6,720 

1% 

Polymer (S/W 102) Water Tech, Inc. 120,820 LBS $0.514  $62,100 13% 

Alum/Polymer (CF 
150) 

Klar Water, Inc. 
492,700 LBS $0.287  $141,400 

28% 

      Total Annual Cost: $499,800 100% 

Notes: 1Annual Quantity and Cost are from the period September, 2010 through August, 2011 

 

Sixty-Seven percent of the plant costs for the period were made up of the coagulant polymers 

and the potassium permanganate.  Lime and chlorine represent noteworthy expenditures, 

while powdered activated carbon and sodium hydroxide costs are very minimal. 

 

4.2.2.2 Power Consumption 

Table 4-2 lists Lee Creek as representing 60% of the electrical costs for water treatment and 

distribution for the period of September, 2010 – August, 2011.  As discussed before, this is due 

in part to the pumping requirements of the plant.  This is also, in part, due to the higher cost 

per KWH for electricity at Lee Creek WTP.  The plant is served by the Arkansas Valley Electric 

Co-Op Corporation.  The City paid $485,187 for the time period.  Currently, the City is paying 

approximately 7.57 cents/KWH on average, compared with 6.73 cents/KWH at the Lake Fort 

Smith Plant.   

 

The Arkansas Valley Electric Co-Op Corporation breaks out the billing to show the “energy 

charges” versus the total bill.  Because of this, it is easier to see the invoice total compared to 

the energy charge, and the effect the demand charge is having on the bill.  As with the Lake Fort 

Smith Plant, City staff can manage pumping so they can manage electrical usage and demand 

charges. The equipment with major electrical loads is listed in Table 4-6. 

 

 

 



CITY OF FORT SMITH:  WATER AND SEWER OPERATIONS EFFICIENCY STUDY 

FEBRUARY, 2013 

 

 Review of the Planning Process  34 

 City of Fort Smith, Arkansas 

Table 4-6.  Major Electrical Loads at the Lee Creek WTP 

Plant Process Number Horsepower 

Raw Water Pump Station 1 150 

Raw Water Pump Station 1 300 

Raw Water Pump Station 2 500 

Filter Backwash Air Blower 1 150 

Filter Backwash Pump 1 75 

Finished Water Pump Station 3 700 

 

4.2.2.3 Residual Disposal 

Refer to Section 4.2.1.3. 

4.2.3 Pump Stations 

The pump stations in the distribution system were also evaluated for chemical, electrical, and 

residual disposal costs.  There are no chemical or residual costs for the pump stations.  Total 

Electrical costs for the pump stations can be found in Table 4-2.  Table 4-2 shows that the City 

requires approximately $225,000 per year in electrical costs for distribution system pumping, 

however, no single pump station is responsible for more than 5% of the overall electrical costs 

for water distribution and treatment.  

4.2.4 Water Treatment and Distribution Staffing and Benchmarking 

 

4.2.4.1 Understanding Percentile Ranges and Median 

When evaluating staffing levels, it is sometimes advantageous to compare the levels to regional 

or national averages.  The American Water Works Association (AWWA) has authored the book 

Benchmarking: Performance Indicators for Water and Wastewater Utilities: Survey Data and 

Analyses Report, in which they compiled statistics from utilities across the country related to 

utility operation and efficiency.   

 

Utilities can be similar in several ways including region, service population size, and services 

provided.  The categories the City should be compared with are as follows: 

• South Region (of which Arkansas is a part) 

• Service Population Size: 100,001 – 500,000 

• Results for a “Combined Utility” (as opposed to one that only supplies water or 

wastewater services). 

• All Participants 

 

In some cases, the performance measures have been placed in the context of a percentile range 

of values with a median value.  To aid the reader in understanding this statistical method, a 25th 



CITY OF FORT SMITH:  WATER AND SEWER OPER

 Review of the Planning Process

 City of Fort Smith

percentile and 75th percentile is simply two points 

within a range of values.  If you have one

(100) values and sort them from smallest to largest 

and then find the 25th value of the range 

75th value, that is the 25th and 75

Essentially, this percentile range has eliminated the 

bottom 25% of the values and the top 25% of the 

values.  The range of the 25th and 75

deemed to reflect the reasonable range of

while eliminating the “outlier” value. 

 

Within the percentile range is a median value.  A median is the mid

It is not the simple average of the range of values, but rather in a range of 100 values, it is the 

50th value.  The median simply means that half of the values fall above and below the median.

 

It is important to note that a “median value” is just that 

necessarily represent the “best” or “most efficient” value.  What is more b

the City falls in the 25th to 75th

used to help understand if the City’s staffing levels or expenditures are in

with other utilities in the various 

 

4.2.4.2 Water Treatment and Distribution Staffing

The Lake Fort Smith and Lee Creek Water Treatment Plants

(FTE) assignments, per the staffing levels documents provided by the City (refer to 

Ten of the 11.45 FTE’s are the chief plant operator (1) and other plant operators (9).  Each plant 

is staffed with a minimum of two people 24 hours per day, per City policy.  The plant staff is 

knowledgeable and has good housekeeping practices.  Their du

• Basic maintenance activities (check oil levels, etc.)

• On-site lab work including pH, hardness, turbidity, alkalinity, and bacteriological testing

• Routine 2-hour sampling and process checks

• Mowing and lawn care of property owned 

 

The water distribution system has approximately 

The duties of these water personnel are as follows:

• Laboratory services  

• Water line maintenance  

• Meter reading and maintenance 

• Water line maintenance administration 

• Water equipment maintenance 

 

WATER AND SEWER OPERATIONS EFFICIENCY ST

FEBRUARY, 2013

Review of the Planning Process  

Fort Smith, Arkansas 

percentile is simply two points 

within a range of values.  If you have one-hundred 

(100) values and sort them from smallest to largest 

value of the range and the 

and 75th percentile.  

Essentially, this percentile range has eliminated the 

bottom 25% of the values and the top 25% of the 

and 75th percentile is 

deemed to reflect the reasonable range of values, 

while eliminating the “outlier” value.  

Within the percentile range is a median value.  A median is the mid-point of the range of values.  

It is not the simple average of the range of values, but rather in a range of 100 values, it is the 

alue.  The median simply means that half of the values fall above and below the median.